
i 

 

 

 
 

Faculty of Science and Technology 

 

MASTER’S THESIS 

 

Study program/ Specialization: 

 

Masters of Science in Environmental 

Offshore Engineering 

 

Spring semester, 2014 

 

 

Restricted access 

 

Writer:  

Jonas Ntiako 

 

………………………………………… 
(Writer’s signature) 

Faculty supervisor: 

Professor Torleiv Bilstad 

 

External supervisor(s): 

Dr. Ashish Sahu 

 

Thesis title: 

 

Pilot Scale Testing of Salsnes Filter (SF500) for Biofilm Solids Removal from a Full Scale 

Wastewater Treatment Plant 

 

Credits (ECTS): 30 

 

Key words: 

  

Biofilm Solids 

Coagulation/flocculation 

MBBR 

Particle Size Distribution 

Salsnes Filters 

Wastewater treatment  
[...]
potential is measured. During start up the instrument was powered up with a switch behind it 

and the connected laptop turned on and allowed to stabilize for 30mins. The software on the 

computer with DTS (Nano) icon was then started. A .dts file is created for all measurements 

to be saved (Malvern, 2014a). A standard operating procedure (SOP) for zeta potential 



65 

 

measurement was selected for all sample measurements. The sample to be used for zeta 

potential measurement was prepared as follows; 

1. 1 L of MBBR Reactor 5 effluent sample was taken for jar test coagulation experiment 

without settling using Karima Kemwater flocculator 90. 

2. PAX-18 chemical dose selected was added to the sample and stirred at 400 rpm for 

20s. 

3. After 20 s, 5 mL of the sample was pipetted and used to fill the sample cell by 

avoiding air bubble in the cell. Sample cell was cleaned and inserted into the 

instrument and the lid closed.  

4. The start button on the computer software was clicked to measure the zeta potential. 

5. The pH and temperature of the remaining sample were then measured and recorded. 

6. After the zeta potential measurement the sample cell was removed and cleaned by 

flushing through it with distilled water. The sample cell was then ready to be used for 

the next measurement.  

7. The experiment from procedure 1 to 6 was repeated for various PAX-18 chemical 

doses. 

After the entire experiment, the saved data on the computer was exported and further 

analysed together with the recorded temperature and pH measurements. 

 

 

 

 

 

 

 

 

 

Figure 3-36: Malvern Zetasizer Nano ZS setup for zeta potential analysis 

 

Malvern Zetasizer  
Nana ZS 

Connected Laptop with  
DTS (Nano) software 

Sample cell with sample ready for  
Zeta potential measurement 

Button for opening lid after 
measurement 



66 

 

3.13 Characterization of primary (degritted) wastewater and MBBR Reactor 5 

effluent wastewater at NFR using bench scale SF apparatus 

As part of this thesis, bench scale SF apparatus shown in Figure 3-7 was used to characterize 

both primary (degritted) wastewater and MBBR biofilm wastewater at NFR. This was done 

to characterize the particle size distribution of each wastewater, and also to determine the 

removal efficiency with respect to SF mesh sieve sizes. This experiment was also useful to 

know the effect of each mesh sieve size upstream the other. It helps one to determine what 

meshes to select in order to ensure high removal efficiencies while increasing mesh flow rate.  

The experiments on primary wastewater and MBBR biofilm water at NFR were performed as 

shown in Figure 3-37. For Experiment 1, about 30 L of NFR primary wastewater was 

collected stirred, and sample 1 was taken for further analysis on PSD, TSS, TP, TN, and 

COD. The remaining water was then filtered using bench scale SF apparatus, using 350 µm 

mesh sieve without forming filter mat. During the filtration process the mesh was taken out as 

soon as it began to clog, and then cleaned to continue the filtration process until all remaining 

wastewater were filtered. The filtrate from 350 µm mesh sieve was then stirred completely 

and sample 2 was taken for similar analysis as mentioned above. The remaining 350 µm 

mesh sieve effluent was further filtered with 250 µm mesh sieve using the same procedure as 

for 350 µm. The 250 µm mesh sieve filtrate collected was stirred completely and sample 3 

collected for similar above mentioned analysis. This same filtration process was repeated 

from one higher mesh sieve size to a lower mesh sieve for 150 µm, 90 µm, 74 µm, 55 µm, 33 

µm and 18 µm mesh sieves. After the entire filtration processes nine (9) samples were 

collected for further analysis and results obtained compared and discussed in chapter 4 of this 

thesis.  

Experiment 2 shown in Figure 3-37 was performed with the same procedure as Experiment 1 

outlined above, but using about 30 L of MBBR Reactor 5 effluent at NFR as raw sample. 



67 

 

 

Figure 3-37: Flowchart of primary (degritted) wastewater (left) and MBBR reactor 5 effluent wastewater (right) 

characterization using bench scale SF apparatus at NFR 

 

NFR primary
wastewater 

Bench scale SF screening test
 with 350um mesh sieve 

Bench scale SF screening test
 with 250um mesh sieve 

Bench scale SF screening test
 with 150um mesh sieve 

Bench scale SF screening test
 with 90um mesh sieve 

Bench scale SF screening test
 with 74um mesh sieve 

Bench scale SF screening test
 with 55um mesh sieve 

Bench scale SF screening test
 with 33um mesh sieve 

Bench scale SF screening test
 with 18um mesh sieve 

PSD Analysis

with FlowCAM

TP Analysis

PSD Analysis

with 
Malvern 3000

COD Analysis

TSS Analysis

Sample 1

Sample 2

Sample 3

Sample 4

Sample 5

Sample 6

Sample 8

Sample 7

Sample 9

NFR MBBR Reactor 5
Effluent wastewater 

Bench scale SF screening test

 with 350um mesh sieve 

Bench scale SF screening test

 with 250um mesh sieve 

Bench scale SF screening test

 with 150um mesh sieve 

Bench scale SF screening test

 with 90um mesh sieve 

Bench scale SF screening test

 with 74um mesh sieve 

Bench scale SF screening test

 with 55um mesh sieve 

Bench scale SF screening test

 with 33um mesh sieve 

Bench scale SF screening test

 with 18um mesh sieve 

PSD Analysis
with FlowCAM

TP Analysis

PSD Analysis

with 
Malvern 3000

COD Analysis

TSS Analysis

Sample 1

Sample 2

Sample 3

Sample 4

Sample 5

Sample 6

Sample 8

Sample 7

Sample 9

Experiment 1 Experiment 2

Filtration rate
Filtration rate



68 

 

3.14 Characterization of NFR primary (degritted) wastewater with SF1000 using 

33µm and 350 µm mesh sieves for BNR 

This experiment was to characterize the primary (degritted) wastewater at NFR using SF1000 

machine with 33 µm and 350 µm mesh sieves. SF1000 machine with 350 µm mesh was 

operated with filter mat formation at various cloth speeds of 10, 20, and 30Hz while that of 

33 µm mesh sieve was operated without filter mat formation at various cloth speeds of 10, 

20, and 30Hz. SF1000 with these two mesh sieves were operated at the same SF1000 influent 

flow rate of 1.5L/s. SF1000 effluent were further analyzed for TSS, TP, TN and COD.  PSD 

analysis was performed with FlowCAM on SF1000 effluent samples. Figure 3-38 shows a 

flow chart of how the NFR primary wastewater characterization was performed. 

 

Figure 3-38: Flowchart for NFR primary (degritted) wastewater characterization using 33µm and 350µm  on 

SF1000 

 

 

 

 

 

 

NFR Primary wastewater

S 1000 operation 

with filter mat formation

F S 1000 operation 
without filter mat
F

S 1000 effluent for 
PSD, TSS, TN, TP and T-COD

F S 1000 effluent for 
PSD, TSS, TN, TP and T-COD

F

1.5L/s flow rate
to SF1000

1.5L/s flow rate
to SF1000

33 m mesh sieveµ350 m mesh sieveµ



69 

 

CHAPTER IV 

4.0 RESULTS AND OBSERVATIONS  

This chapter seeks to present all results obtained during the period of study and to discuss 

them. It is organised in the order at which the entire thesis experiments were structured.  This 

chapter is divided into four (4) main sections. First section will be on results and discussions 

relating to all experiments on bench scale SF screening test with MBBR biofilm wastewater 

(Reactor 5). The second section presents pilot scale Coagulation/Flocculation processes and 

SF500 filtration. The third section will be related to particle size characterization of NFR 

primary (untreated/degritted) wastewater and effluent from MBBR Reactor 5, using bench 

scale SF screening apparatus from 350 µm to 18 µm mesh sieve openings. The last section 

will focus on SF1000 filtration with 33 µm and 350 µm mesh sieves on NFR primary 

wastewater  

4.1 Bench scale SF screening test for chemical/polymer selection  

This section presents all experiments, results, and follows with discussion regarding selection 

of both chemical and polymer to be used on the pilot scale coagulation/flocculation process. 

It also presents how various optimum parameters were obtained and discusses the reasons for 

each selection.   

4.1.1 Chemical and polymer selection 

Based on initially conducted jar test experiments with rapid mixing speed of 400 rpm for 20s, 

slow mixing speed of 50 rpm for 10 min, and settling time of 10 min, the turbidity of the 

settled jars was used to obtain Table 4-1 below. The PAX-18 and A-130 combination dose 

(Sample 6) was selected based on the combination already used by NFR wwtp for their DAF 

(Dissolved Air Floatation) process. 

 

 

 

 

 



70 

 

Table 4-1: Optimum values based on settled turbidity on MBBR reactor 5 effluent and NFR wwtp optimum 

Sample 
Chemical & Polymer 

combination 

Chemical dose  

(mg Al/L) 

Polymer dose  

(mg/L) 

1 
PAX-18 only 17.1 ― 

2 C-490 only ― 0.2 

3 C-496 only ― 0.2 

4 PAX-18 and C-490 17.1 0.5 

5 PAX-18 and C-496 17.1 0.3 

6 PAX-18 and A-130 17.1 0.7 

7 MBBR Reactor 5 effluent 
  

 

Dosing values presented in Table 4-1 were used on bench scale SF apparatus to perform 

bench scale SF screening test experiment as described in Section 3.6 with mesh seizes 18, 33, 

74, 90, and 158µm. The results obtained are presented in Figure 4-1 using only SS removal 

efficiencies. 

 

Figure 4-1: Percentage SS removal using settled turbidity optimum dose on bench scale SF apparatus 

18µm33µm74µm90µm158µmno mesh

10

20

30

40

50

60

70

80

90

100

SF mesh sieve size (µm)

S
S

 R
e
m

o
v

a
l 

(%
)

 

 

% SS Removal Using SF mesh on MBBR Reactor 5 Effluent at NFR 
Using bench scale SF apparatus

PAX 18 only

C-490 only

C-496 only

PAX 18 &C-496

PAX 18 & C-490

PAX 18 & A130

RAW MBBR water



71 

 

SS removal results from SF fine mesh sieve 33 µm were then used, to make a decision in 

selecting PAX-18 and C-490 for any further analysis, based on the following reasons;  

 From Figure 4-1, 33 µm mesh sieve provided all filtrate samples with percentage SS 

removal above 50% and also showed a clear distinction between raw MBBR water 

and using chemical precipitation.  

 Though mesh sieve 18 µm gave excellent results, based on its lower filtration rate, it 

was considered not economical for commercial use. 

 PAX-18 & C-490 combination (sample 4) provided 94% SS removal and was the 

highest among all samples with respect to 33 µm mesh sieve.  

PAX-18 and C-490 were selected for further bench scale SF screening test as described in 

Section 3.6 and Figure 3-11 to determine various optimum doses to be used on the pilot scale 

coagulation/flocculation experiment.  

4.1.2 PAX-18 optimization 

PAX-18 chemical with dosing range from 3.65 mg Al/L to 19.44 mg Al/L was studied using 

both jar test and bench scale SF apparatus according to Section 3.6. Results obtained are 

presented in Figure 4-2 below. 



72 

 

 

Figure 4-2:  TSS against PAX-18 (top left),  TP against PAX-18 (top-right) and removal efficiency against 

PAX-18 (down) using 33µm mesh sieve 

 

From Figure 4-2, 9.72 mg Al/L and 17.0 mg Al/L were selected as optimum doses for PAX-

18. These two (2) doses were selected based on results obtained and visual observations of 

flocs during the process.  9.72 mg Al/L had both %SS and %TP removal above  50%. 17.0 

mg Al/L formed bigger flocs on visual observations, however due to the limitations (pouring 

of flocs) of bench scale SF apparatus, the TSS results showed otherwise. Again 17.0 mg Al/L 

from previous  settled turbidity test was as the optimum dose. 17.0 mg Al/L can again be seen 

from Figure 4-2, to have high phosphorus removal since phosphorus removal was critical for 

the study, this dosage was selected. Though 19.44 mg Al/L had a better phosphorus removal, 

based on chemical cost, using more chemicals was not an option.  

 

Raw 3.7 4.9 7.3 9.72 12.2 14.6 17 19.4
0

20

30

60

80

100

120

mg Al/L

 T
S

S
 (

m
g

/L
)

33 µm mesh filtrate TSS (mg/L) with PAX-18 

dosage using bench scale SF apparatus

 

 

Raw 3.7 4.9 7.3 9.7 12.1 14.6 17 19.44
0

0.3

0.5

1

2

2.5

3

mg Al/L

 T
P

 (
m

g
/L

)

33 µm mesh filtrate TP (mg/L) with PAX-18 

dosage using bench scale SF apparatus

 

 

TP TSS

Raw 3.65 4.86 7.29 9.72 12.15 14.58 17.01 19.44
0

20

40

50

80

100

mg Al/L

R
em

o
v

al
 (

%
)

 

 

%SS Removal

% TP Removal



73 

 

4.1.3 C-490 optimization  

Polymer C-490 with dosing range from 0.05 mg/L to 1.0 mg/L was studied using both jar test 

and bench scale SF apparatus according to Section 3.6. Results obtained are presented in 

Figure 4-3 below. 

 

Figure 4-3: TSS against C-490 (left) and TP against C-490 (right) using 33µm mesh sieve 

 

From Figure 4-3 below, 0.3 mg C-490/L provided a filtrate with the lowest residual TSS. 

Though from the right of Figure 4-3, phosphorus removal showed no significant removal 

with varying doses of C-490, 0.5 mg C-490/L provided filtrate with the lowest residual TP. 

Based on the above reasons provided, 0.3 mg C-490/L and 0.5 mg C-490/L were selected for 

further studies based on the assumption that, error in the procedure and measurement was 

constant throughout the experiment and negligible. 

 

4.1.4 PAX-18 and C-490 optimization 

From Section 4.1.3 and Section 4.1.4 above, two (2) selected doses of PAX-18 were 

combined with two selected doses of C-490. This provided four sample combinations as 

shown in Table 4-2 below. Further bench scale SF screening tests were performed using 

PAX-18 and C-490 combinations according to Section 3.6. Sample 1 with 9.72 mg Al/L & 

0.3 mg C-490/L was finally selected as a final optimum dose combination. This was because 

it was the only sample, which had a filtrate with above 90% removal for both SS and TP. 

Raw 0.05 0.1 0.15 0.3 0.5 0.7 1
0

20

30

50

80

100

120

C-490 dosage (mg/L)

T
S

S
 (

m
g

/L
)

33 µm mesh filtrate TSS (mg/L) with C-490 

dosage using bench scale SF apparatus

 

 

Raw0.05 0.1 0.15 0.3 0.5 0.7 1
0

0.3

0.7

1

2.5

3

C-490 dosage (mg/L)

 T
P

 (
m

g
/L

)

33 µm mesh filtrate TP (mg/L) with C-490 

dosage using bench scale SF apparatus

 

 
TSS

TP

0 0.05 0.1 0.15 0.3 0.5 0.7 1
0

20

40

60

80

100

C-490 dosage (mg/L)

P
e
rc

e
n

ta
g

e
 R

e
m

o
v

a
l 

(%
)

 

 

% TSS Removal

%TP Removal



74 

 

Though sample 3 had almost equal better results with respect to TSS removal, its TP removal 

was the worst among all samples. 

Table 4-2: PAX-18 and C-490 combination to determine the final Optimum chemical/polymer dose 

Sample 
PAX-18 and C-490  

combination Dose 

Filtrate TSS 

(mg/L) 

% SS 

Removal 

Filtrate T-P 

(mg/L) 

% TP 

Removal 

1 9.72 mg Al/L & 0.3 mg C-490/L 16.12 92 0.31 93 

2 9.72 mg Al/L & 0.5 mg C-490/L 34.38 82 0.36 92 

3 17.0 mg Al/L & 0.3 mg C-490/L 13.33 93 0.56 87 

4 17.0 mg Al/L & 0.5 mg C-490/L 35.29 82 0.33 93 

 

4.1.5 G – Value optimization 

Now using the above selected optimum dose combination, jar test experiments were 

performed before transferring to bench scale SF apparatus according to Section 3.6. This 

time, slow mixing speed of the jar test device was varied from 10 rpm to 50 rpm. Rapid mix 

speed was maintained at 400 rpm for 20 s. A slow mixing time of 10 min was used before 

transferring to bench scale SF apparatus for filtration. The sequence of coagulant (PAX-18) 

and polymer (C-490) was kept the same as outlined in Section 3.2. Only TP analysis was 

performed on the filtrate from this experiment using 33 µm mesh sieve, to determine the 

optimum G-value. Results obtained for this experiment are presented in Table 4-3. 

Table 4-3:  Determination of Optimum G-value 

Speed (rpm) G-value (s¯¹) % TP Removal 

Raw Raw 0 

50 74.52 70 

40 53.32 68 

30 34.63 67 

20 18.85 68 

10 6.67 66 

 

From Table 4-3 above, TP removal efficiency did not show any significant difference, when 

the sample was filtered with the bench scale SF apparatus. However at 74.52 s
-1

 (50 rpm), 

maximum removal of 70% was achieved. Therefore the theoretical jar test device G-value of 